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• Routine Medical Care  
• Protect Yourself - See “Hazardous Materials Incidents - EMS Response” page 153 
• Identify substance - Bring any containers, labels or a sample (if safe) into the hospital with the patient.  Determine 

type, amount and time of the exposure.  
• For treatment options for specific exposures, contacting Poison Control (1-800-222-1222) in conjunction with 

consulting Base Physician for assistance with identification and management of unknown toxins/medications 
• Remove the patient from the hazardous environment (including removing pill bottles, pill packs, toxic substances)  
 Remove contaminated clothing. Decontaminate to remove continued absorption, ingestion, inhalation or injection. 
See “Decontamination Incident” page 150. Brush off powders, wash off liquids with copious amounts water 

• Evaluate intention of ingestion, consider law enforcement, see “Psychiatric Evaluation - 5150 Transports” page 129 
 

 
 

Monitor 
Assess ABC’s 

O2 – titrate to 94-99% 
 

 Yes 

Assist respirations with bag-valve-mask 
 

If narcotic/opioid overdose is suspected 
see Respiratory Depression or Apnea 

(Suspected Narcotic OD) page 46 
 

If altered mental status, check the blood 
glucose level and treat per Altered Level 
of Consciousness protocol on page 31 

 
Consider an advanced airway 

 

Tricyclic Anti- 
depressant OD 

Wide QRS >  
0.10 seconds, 

hypotension SBP    
< 90 mmHg 

unresponsive to 
fluids, and/or 

seizures: 
 

Sodium 
Bicarbonate 

1mEq/kg IV/IO over 
60 seconds 

 
If symptoms persist 
administer a single 

dose of 50 mEq 
IV/IO 

 
 

Organophosphate 
Ingestion 
Salivation, 
lacrimation, 

urination, diarrhea, 
gastric upset, 

emesis, and/or 
miosis:  

  
Atropine 2mg IV/IO, 

repeat every 5 
minutes until 
asymptomatic 

 
Consider Nerve 

Agent Autoinjector 
Administration see 

page 158 
  

Dystonic 
Reaction 

Involuntary muscle 
contractions, 

abnormal postures 
or twisting 

movements 
secondary to 

suspected ingestion 
of phenothiazine 

medications: 
  

Diphenhydramine 
50mg IV/IM 

  
  

Beta Blocker  
OD 

Hypotension SBP   
< 90 mmHg: 

  
Zofran 4mg 

IV/IM/PO prior to 
Glucagon. May 

repeat  x1 q 
15minutes 

 
Glucagon 1mg IM, 

repeat x1 if 
hypotension persists 

 
  
  

No 

Calcium Channel 
Blocker OD 

Hypotension SBP 
 < 90 mmHg: 

  
Administer IV fluids 
see Shock page 54 

 
Calcium Chloride 1g 
IV/IO over 2 minutes, 

max dose of 1g 
Contraindications: 

Digoxin 
 

Zofran 4mg IV/IM/PO 
prior to Glucagon. May 
repeat  x1 q 15minutes 

 
Glucagon 1mg IM, 

may repeat  x1 
 

If ingestion within one hour, of non-acid, 
non-caustic, non-petroleum substance 

consider: 
Charcoal 1g/kg PO, max dose of 50g 

 
Patient must have a gag reflex and be able 

to self-administer 

Determine which 
ingestion is suspected 

  
IV/IO 

Alert and 
ventilating 

adequately with a 
gag reflex? 


